

The importance of dose and schedule in cancer chemotherapy: epithelial ovarian cancer

PN Mainwaring and ME Gore

Department of Medicine, The Royal Marsden NHS Trust, London, UK.

Selection of specific appropriate drugs has been facilitated by a series of randomised clinical trials confirmed by overview analysis. Hitherto these issues have dominated the debate over optimal chemotherapy management of advanced ovarian cancer. The impact of true dose escalation therapy is yet to be evaluated but appears to be worthy of examination in demonstrably chemosensitive disease.

Introduction

A meta-analysis was conducted by the Advanced Ovarian Trials Group (AOCTG)¹ in order to try to define the optimal first-line chemotherapy for patients with advanced epithelial ovarian cancer; in particular the role of platinum was investigated. Data from 45 different randomised trials were analysed and the results suggested the following.

- (a) Platinum-based chemotherapy is superior to non-platinum regimens.
- (b) Combination platinum-containing regimens are superior to treatment with single-agent cisplatin at the same dose.
- (c) Cisplatin and carboplatin are equivalent in terms of their effect on survival.

In response to these conclusions the AOCTG initiated the International Collaborative Ovarian Neoplasm (ICON-2) trial for patients with advanced epithelial ovarian cancer. This trial was designed to assess the role of platinum-based combination chemotherapy and randomises patients to receive carboplatin or cyclophosphamide, doxorubicin and cisplatin (CAP) chemotherapy.

Controversy surrounds the inclusion of doxorubicin in platinum-based combination chemotherapy for first-line treatment of epithelial ovarian

cancer. A second meta-analysis, the Ovarian Cancer Meta-Analysis Project (OCMP), addressed this issue, evaluating 1194 patients. A 7% survival benefit for CAP chemotherapy was demonstrated at 6 years compared to treatment with cyclophosphamide and cisplatin combination chemotherapy (CP).²

A'Hern and Gore performed an overview using data from both the AOCTG and the OCMP analyses³ and also reported an improvement in survival in favour of doxorubicin (hazards ratio, 0.85; 95% confidence interval 0.76–0.95, $p = 0.003$). The size of the benefit was of a similar magnitude to that of platinum.

Standard combination chemotherapy for advanced epithelial ovarian cancer includes cisplatin at 75 mg/m² and cyclophosphamide 750 mg/m² or CAP chemotherapy at doses of cisplatin 50 mg/m², doxorubicin 50 mg/m² and cyclophosphamide 500 mg/m². In the UK, standard therapy is still considered to be single-agent carboplatin or cisplatin, but this may change when the results of the ICON-2 study are known. In the US and most of Europe single-agent platinum is only considered in patients where the goal of treatment at the outset is purely palliative, i.e. the elderly. The activity of paclitaxel in platinum-refractory disease has led to trials of paclitaxel as first-line therapy. Several randomised trials are currently underway assessing the role of paclitaxel in combination with platinum. Preliminary results from one study performed by the Gynecological Oncology Group (GOG Protocol 111) in patients with sub-optimally debulked disease have been presented and suggest that cisplatin/paclitaxel is superior in terms of survival compared to standard therapy with cisplatin/cyclophosphamide.⁴

Evidence for a dose–response relationship in epithelial ovarian carcinoma

Initial evidence for a dose–response relationship in epithelial ovarian cancer comes from two sources:

Correspondence to PN Mainwaring
Department of Medicine
The Royal Marsden NHS Trust
Fulham Road, London SW3 6JJ, UK

experimental *in vitro* models and retrospective dose-intensity analyses of clinical trials.

In vitro modelling

Kinetic modelling of the behaviour of tumour cells relies on basic assumptions with regard to the sensitivity and resistance of these cells to chemotherapy agents. These models ascribe mathematical relationships to the responses seen with cytotoxic agents in *in vitro* experiments. However, the models are limited by their inability to incorporate the behaviour of tumour cells as this relates to the cell cycle. Based on the Goldie–Coldman model of somatic mutation,⁵ dose intensity is designed to overcome either intrinsic chemotherapy resistance or initial inadequate dose delivery. This may be achieved by either scheduling or overall dose, the actual dose being important for eradicating chemoresistant cells and the dose intensity for eradicating chemosensitive cells. *In vitro* model systems have implied that increasing the dose intensity of platinum or alkylating agents does not overcome resistance in cell lines or improve response in bulky disease. However small volume and chemotherapy-sensitive disease could potentially benefit from high dose-intensive regimens.⁶ Ozols and colleagues suggest that the best results with dose-intensive regimes will be in patients with minimal residual disease after initial surgical debulking.⁷

Retrospective analyses of clinical trials

Retrospective analyses of dose intensity examine the relative or received dosage. Relative dose intensity is used to compare separate chemotherapy regimes with reference regimens. This method may, however, be subject to selection bias through the choice of the reference treatment.⁸ The received dose intensity is the dose delivered as a function of time.

Levin and Hryniuk have retrospectively analysed the relationship between dose intensity of single agent or combination chemotherapy regimens, clinical response and survival in epithelial ovarian cancer.^{9,10} Relative dose intensity was calculated as a fraction of the dosage of each drug compared to that contained in the standard regimen of cyclophosphamide, hexamethylamine, doxorubicin and cisplatin (CHAP). These authors reported a statistically significant relationship between response rate and relative dose intensity of the cisplatin when given either as a single agent ($p < 0.05$) or in combination chemotherapy regimes ($p < 0.02$). Lack of

data prevented extrapolation of this result to suggest a plateau in the dose–response relationship. The authors were limited by insufficient data to explore a dose intensity of greater than 27 mg/m²/week for single-agent cisplatin, and of greater than 25 mg/m²/week for combination chemotherapy regimens. In addition, the authors reported that the dose–response relationship for cyclophosphamide as a single agent was of borderline statistical significance ($p = 0.06$) and was not statistically significant in the context of combination regimes. They commented that their analysis was limited by the narrow range of dose intensities of cyclophosphamide. Similarly there were insufficient data to analyse doxorubicin for its dose–response relationship as a single agent, although it was of borderline significance when part of combination regimes ($p = 0.05$). Torri and colleagues undertook a weighted regression analysis of randomised clinical trials of first-line chemotherapy in patients with advanced epithelial ovarian cancer, published between 1975 and 1989. The dose intensity for each drug in these regimens was compared to that which gives an arbitrary but fixed response rate for that agent.¹¹ They reported a positive relationship between dose intensity and response for platinum, doxorubicin and cyclophosphamide as well as a positive relationship with survival for platinum and doxorubicin. In order to eliminate potential bias, intra- as opposed to inter-trial comparisons were made. The authors noted that few studies include treatment arms that differ greatly in their dose intensity, and investigating dose–response relationships beyond narrow ranges of dose intensity is therefore not possible.

Two studies have examined the relationship between outcome and received dose intensity. Repetto and colleagues studied 198 patients entered into two prospective randomised trials of platinum-based first-line chemotherapy for stage III–IV disease. The majority of patients received more than 76% of the planned dose intensity; relative total drug dose as such did not affect progression-free or overall survival.¹² Sweetenham and colleagues¹³ analysed mean received dose intensity in 19 patients with advanced ovarian carcinoma undergoing high-dose chemotherapy with cisplatin 120 mg/m² and cyclophosphamide 1000 mg/m² every 3 weeks for six cycles. The dose intensity relative to the CHAP regimen⁹ was 1.14 and the average received relative dose intensity was 0.90. Increasing duration of therapy has not been shown to be of benefit in two prospective randomised trials of combination chemotherapy with cisplatin, doxorubicin and cyclophosphamide.^{14,15}

Randomised comparisons of dose intensity

Several randomised trials have prospectively addressed dose intensity of individual drugs given in the context of combination regimens in epithelial ovarian cancer. Interest has focused on the platinum compounds (cisplatin and carboplatin), alkylating agents (cyclophosphamide and ifosfamide), anthracyclines (doxorubicin and epirubicin), and the first of the taxanes, paclitaxel.

Five prospective randomised trials have been reported examining the issue of standard-dose vs higher-dose chemotherapy as first-line treatment of epithelial ovarian cancer. The GOG randomised 485 patients with suboptimally debulked (≥ 1 cm) stage III or any stage IV epithelial ovarian cancer to receive four cycles of cisplatin 100 mg/m² and cyclophosphamide 1000 mg/m² every 3 weeks for four cycles or cisplatin 50 mg/m² and cyclophosphamide 500 mg/m² every 3 weeks for eight cycles. The received dose intensity ratio was 0.91:0.46, i.e. 2:1, while the total dose was constant in the two arms.¹⁶ The response, median progression-free interval and survival rates were similar but toxicity, grade 3–4 pancytopenia and emesis were greater in the high-dose arm. The Milan trial compared cisplatin 50 mg weekly for nine cycles with cisplatin at 75 mg/m² every 3 weeks for six cycles, in 306 patients with stage III–IV epithelial ovarian cancer. The dose intensity ratio was again 2:1 and the same total dose remained constant.¹⁷ Pathological complete remission rates, median progression-free intervals and survival were similar but toxicity, particularly ototoxicity, was significantly worse in the dose-intense group. The Italian Oncology Group for Clinical Research (GOIRC)¹⁸ reported an earlier randomised trial of 101 patients with stage III–IV epithelial ovarian cancer, comparing cisplatin 100 mg/m² weekly with a 5-week interval between the third and fourth cycles with cisplatin 100 mg/m² every 3 weeks for six cycles. Both arms were then followed by four cycles of doxorubicin and cyclophosphamide chemotherapy. The cisplatin relative dose intensity was 54.5:33.3 (1.6:1) and again the total dose of cisplatin was the same. The overall reported response rates and survival were similar but the authors describe a trend for increased survival at 4 years of 31% vs 13% with increasing relative dose intensity.

Conversely, two randomised trials with both a dose intensity and total dose advantage for higher doses of cisplatin report survival advantages for the high-dose arms. Kaye and colleagues¹⁹ reported early closure of their trial after an interim analysis of the first 165 patients comparing cisplatin 100 mg/m²

and cyclophosphamide 750 mg/m² every 3 weeks for six cycles with cisplatin 50 mg/m² and cyclophosphamide 750 mg/m² every 3 weeks for six cycles. The relative dose intensity ratio and total dose between the two arms was 2:1 and the authors reported an overall survival advantage of 114 weeks in the high-dose arm compared with 69 weeks in the conventional-dose arm. The incidence of neurotoxicity and nephrotoxicity was greater in the high-dose arm. An earlier, smaller trial reported from Hong Kong²⁰ compared cisplatin 120 mg/m² and cyclophosphamide 600 mg/m² with cisplatin 60 mg/m² and cyclophosphamide 600 mg/m² in 28 evaluable patients. With a relative dose intensity ratio and total dose ratio of 2:1 between the two arms, the authors reported a 3-year actuarial survival of 60% in the high-dose arm and 30% in the standard-dose arm. However, once again there were significant toxicities associated with the higher dose.

In summary, it appears that both relative dose intensity and total dose are important contributors to improved response and survival. This improvement is modest and has an associated significant morbidity.

Phase II trials investigating dose intensity

Platinum agents

Standard-dose carboplatin and cisplatin give similar long-term survival rates;²¹ but the former is less toxic, particularly with regard to neuro-, nephro- and ototoxicity, although it is more myelosuppressive, mainly causing thrombocytopenia. It therefore has the potential for dose escalation with haemopoietic growth factors, bone marrow or peripheral blood stem cell support. Several trials have reported responses in patients retreated with high-dose platinum agents after failure or relapse following initial treatment at conventional dose, implying potential for a further cytotoxic effect on residual chemosensitive tumour cells.^{22–24} Response rates in the range of 30% are reported but sometimes with excessive toxicity;²⁵ overall the response rates are similar to standard platinum-containing combination regimes.

Jodrell and colleagues,²⁶ using the Calvert formula,²⁷ analysed data from 989 patients entered into clinical trials of single-agent carboplatin in previously untreated patients with advanced stage ovarian cancer (stage III–IV) or those with relapsed disease. Regression analysis demonstrated that the area under the curve (AUC) for carboplatin, prior treatment and performance status were predictors

of tumour response and toxicity (thrombocytopenia and leucopenia). Higher response rates were reported with increments in the AUC, the relationship was non-linear, and the authors reported that increasing the carboplatin AUC above 5–7 mg/ml/min did not improve the likelihood of response but did increase myelotoxicity. Two randomised trials are underway in order to prospectively address this issue: the London Gynaecological Oncology Group (LGOG)²⁸ is comparing single-agent carboplatin AUC 6 with carboplatin AUC 12 in previously untreated patients (stage I–III), and the Danish Ovarian Cancer Group is comparing two dose levels of carboplatin AUC 4 and AUC 8 each with cyclophosphamide 500 mg/m² in previously untreated patients with stage II–IV epithelial ovarian cancer.⁷

Combinations of cisplatin and carboplatin

The dose-limiting toxicities of the two platinum compounds are different and several groups have explored the possibility of combining cisplatin and carboplatin in order to intensify the dose of platinum. Two phase II studies^{29,30} have assessed the combination of carboplatin 300 mg/m² and cisplatin 100 mg/m² in 73 patients with no prior therapy, in two slightly different schedules. Pathological complete response rates were both reported as 22%, at the expense of treatment delays in up to 45% of cycles and ototoxicity in 39% of patients. A third study evaluated carboplatin AUC 11 on day 1 combined with cisplatin 30–50 mg/m² on day 2 in 26 patients with stage IV disease. The overall response rate was 65% with a median disease-free survival of 9 months, with one early death and significant emesis, neuro- and ototoxicity at the higher cisplatin dose.³¹ Fanning and colleagues³² explored a schedule of cisplatin 70 mg/m² on day 1 and carboplatin 100 mg/m² on day 8 every 28 days for five cycles in 30 patients. They reported a 44% pathological response rate associated with grade 3–4 peripheral neuropathy, ototoxicity and thrombocytopenia. It appears that the toxicities encountered with cisplatin–carboplatin combinations make the delivery of such regimens impractical.

Alkylating agents

Osborne and colleagues³³ gave two cycles of cyclophosphamide 7 g/m² to 20 patients and reported three complete responses and 11 partial responses. Subsequently, patients received conventional-dose cisplatin and the overall complete response rate was 25%. The median duration of response was only

14 months with a median survival of 20 months. Similarly, others investigating high-dose alkylating-agent chemotherapy after conventional induction have reported median durations of remission of approximately one year, not dissimilar to those achieved with conventional-dose chemotherapy, even though the pathological complete remission rate has been reported to be as high as 45%.³⁴

Ifosfamide has been demonstrated to be active in advanced epithelial ovarian cancer, with response rates in the range of 33%–79% in previously untreated patients.³⁵ Gallagher and colleagues³⁶ assessed dose-escalating the combination of carboplatin 200 mg/m² plus ifosfamide 2.5 g/m² to carboplatin 400 mg/m² plus ifosfamide 5 g/m² given 4-weekly. Four patients (31%) responded of the 13 with recurrent disease and seven patients (78%) responded among nine previously untreated patients. Perren and colleagues³⁷ compared three cycles of ifosfamide 5 g/m² followed by three cycles of carboplatin 400 mg/m² with six cycles of carboplatin alone, every 4 weeks, in 152 patients with stage III disease. After three cycles of treatment 29% of patients had responded in the combined-treatment arm and 63% in the carboplatin-alone arm. Sixteen of 35 patients who did not respond to ifosfamide subsequently responded to carboplatin. The total dose ratio for carboplatin was 2:1 between the two arms and it appears that carboplatin was able to salvage ifosfamide-refractory patients.

Anthracyclines

The response rate for single-agent doxorubicin used as front-line chemotherapy is 22%–50%,^{38–41} and epirubicin has been reported to produce responses in 12 out of 27 patients (44%).⁴² Dose–response for anthracyclines has never been fully assessed but the EORTC Gynaecological Cancer Co-operative Group investigated high-dose epirubicin in a phase I/II dose escalation trial.⁴³ Fifty-one eligible patients, divided according to response to first-line cisplatin-containing combination chemotherapy, received epirubicin at 150 mg/m² escalating to 180 mg/m². The authors reported two partial remissions in 13 patients who had progressed whilst on cisplatin chemotherapy, two partial remissions in 15 patients with persistent disease after cisplatin chemotherapy, and one complete remission and six partial remissions in 23 patients who had an initial response to cisplatin chemotherapy, for an overall response rate of 27%. Toxicities included grade 3 alopecia in 74%, grade 3 nausea and vomiting in 29% and grade 3 mucositis in 24% of patients.

Table 1. Response rate to paclitaxel therapy for relapsed/refractory epithelial ovarian cancer

Dose	Ref.	Responders/ evaluable	Response rate
135 mg/m ²	55	141/652	19% (232/1211)
	56	0/13	
	57	10/65	
	58	25/100	
	48	29/195	
	59	22/140	
175 mg/m ²	60	5/46	24% (66/274)
	61	6/19	
	56	7/25	
	45	6/43	
250 mg/m ²	48	37/187	44% (42/95)
	62	6/30	
	63	5/21	
	64	21/44	

Table 2. Duration of response following paclitaxel therapy (135 mg/m²) for relapsed/refractory epithelial ovarian cancer

Ref.	n	Duration of response (mo)
55	652	7.1
57	65	6.4
45	3	4.5
62 *	19	5*
48 *	391	8.5
59	140	9.8

* 175 mg/m², + 175 and 135 mg/m².

Taxanes

In patients previously treated with platinum-based regimens the response rate to 135 mg/m² of paclitaxel is 19% and there is a suggestion of a dose-response relationship, with 44% of patients treated at 250 mg/m² responding (Table 1). However, the duration of response as measured from the start of treatment is 4–7 months in most studies (Table 2). Cumulative data from two studies show that for patients who relapse within 6 months of completing their previous therapy 29% respond, whereas for those who relapse at an interval of greater than 6 months the response rate is 42%.^{44,45} There are very few data on the activity of single-agent paclitaxel in previously untreated patients with epithelial ovarian cancer. A single-arm study from Sweden and a randomised study from the GOG in which one

arm uses single-agent paclitaxel remain unreported. A preliminary analysis from a third study by the LGOG suggests that the response rate to paclitaxel is perhaps slightly lower than might be expected: 32% in the first 28 patients analysed.⁴⁶ This result is interesting because if paclitaxel/platinum-based combinations prove to be the most effective treatment for epithelial ovarian cancer then it is possible that there is synergy between these two drugs. Only one study of paclitaxel-based chemotherapy as first-line treatment in epithelial ovarian cancer has been reported, and this report is only a preliminary analysis. The study was performed by the Gynaecology Oncology Group in suboptimally debulked patients who were randomised to receive a combination of paclitaxel 135 mg/m² over 24 h plus cisplatin 75 mg/m² or cyclophosphamide 750 mg/m² plus cisplatin 75 mg/m². A statistically significant survival advantage for the paclitaxel combination was reported, median survival 37.5 months against 24.4 months ($p = 0.001$).⁴ It seems that paclitaxel can be given at a dose of 225–250 mg/m² without haemopoietic growth factor support but that beyond this figure haemopoietic growth factors are necessary. At 300 mg/m² 15% of patients develop \geq grade 3 peripheral neuropathy and 17% have significant myalgia/arthralgia.⁴⁷

Thirty-four European and Canadian centres⁴⁸ reported their experience in treating 407 patients randomised in a bifactorial design to receive either 175 mg/m² or 135 mg/m² of paclitaxel over either 24 h or 3 h. Response was slightly higher at the 175 mg/m² dose (20%) than at 135 mg/m² (15%), but this was not statistically significant ($p = 0.2$). The authors reported a modest increase in progression-free survival at the 175 mg/m² dose (19 weeks vs 14 weeks: $p = 0.02$).

Dose escalation studies of paclitaxel combined with other agents are underway. One study of paclitaxel given at 200 mg/m² and cisplatin at 75 mg/m² suggests that neuropathy may well be a problem. Several studies have investigated the combination of paclitaxel and carboplatin and it appears that granulocyte-colony stimulating factor (G-CSF) is not required for combinations of paclitaxel 135 mg/m² and carboplatin given at AUC 6,⁴⁹ but if carboplatin is given at AUC 9, then G-CSF is required.⁵⁰ One study has been able to deliver paclitaxel 175 mg/m² and carboplatin AUC 6 with only 14% of patients developing $>$ grade 3 myelosuppression, while another suggests that the maximum tolerated dose without G-CSF is a combination of paclitaxel 135 mg/m² and carboplatin AUC 7.5.⁵¹ Many of these investigators are finding that far from pacli-

taxel having an additive myelosuppressive effect on carboplatin, it may afford a level of protection against carboplatin-induced thrombocytopenia. Following on from their investigations into sequencing of high-dose chemotherapy in ovarian cancer, the Memorial Sloan-Kettering Cancer Center group⁵² have added paclitaxel to cyclophosphamide with G-CSF prior to high-dose carboplatin and peripheral blood stem cell (PBSC) rescue. The dose-limiting toxicity of paclitaxel combined with G-CSF was neuropathy not myelotoxicity at 300 mg/m².⁵³ Furthermore this group has utilised G-CSF support in a Phase I dose-escalation study assessing the activity of a combination of paclitaxel, cisplatin and cyclophosphamide.⁵⁴

High-dose chemotherapy with bone marrow/peripheral stem cell support.

Hematopoietic growth factors accelerate haematological recovery after standard-dose chemotherapy and may allow an increase in the total dose and dose intensity of chemotherapeutic agents when the dose-limiting toxicity is haematological.⁶⁵ They can also be used to mobilise PBSCs, which may be harvested and reinfused to facilitate haematological recovery after high-dose myeloablative chemotherapy.

Early trials assessing the feasibility of delivering high doses of chemotherapy followed by haematological rescue with ABMT in patients with solid tumours included patients with relapsed or refractory epithelial ovarian cancer. Investigators have utilised myeloablative drugs and not always agents with known efficacy in epithelial ovarian cancer⁶⁷ (Tables 3–5). The wide variety of regimens used and the heterogeneous patient populations studied mean it is difficult to draw meaningful comparisons and conclusions. Overall response rates of >60% are reported in mixed patient populations that include patients with relapsed and refractory disease, but at the cost of significant morbidity. Dauplat and colleagues reported on 14 patients who underwent tumour debulking followed by cisplatin-based chemotherapy. At second-look surgery there was microscopic disease in five patients and macroscopic disease in nine. Subsequently these patients were treated with melphalan 140 mg/m² followed by autologous bone marrow transplantation (ABMT). Five patients (37.5%) were reported to be disease-free and four alive with disease at 30–60 months.⁶⁹ In another study, 11 patients with persistent disease after first-line chemotherapy were treated with

cyclophosphamide 7.0 g/m² and etoposide 0.9–1.0 g/m² followed by ABMT. Six complete remissions were reported in eight patients with residual disease ≤ 2 cm at the start of high-dose chemotherapy; none of the three patients with macroscopic disease > 2 cm responded. Viens and colleagues have used high-dose melphalan and ABMT as consolidation for patients who had responded to cisplatin-based chemotherapy as assessed by second-look surgery. Updated results^{66,74} have reported a 69% overall response rate; however the authors comment that the responses were of short duration (median duration 6 months). These results appear to be equivalent to those obtained with standard therapeutic strategies.

Encouraged by the initial high response rates in relapsed and refractory disease and the potential for amelioration of the haematological toxicities of high-dose chemotherapy with colony-stimulating factors and PBSC, there is evidence to support investigation of consolidation therapy for patients with favourable characteristics such as microscopic disease after primary surgery and disease sensitive to platinum-based chemotherapy. Murakami and colleagues⁹¹ reported their results from 42 patients, with stage I_c–IV epithelial ovarian cancer, after primary cytoreductive surgery treated with high-dose CAP (cisplatin 100–150 mg/m², doxorubicin 80–100 mg/m², cyclophosphamide 1600–2400 mg/m²) followed by ABMT. They have reported a large difference between the results obtained in patients with good as opposed to bad prognostic features; a 78% 5-year disease-free survival for 23 patients with no residual disease after surgery and a 26% 5-year disease-free survival in 19 patients with macroscopic residual disease.

More recently, there has been a move to deliver high-dose chemotherapy with reduced intervals between treatments, based on kinetic modelling.¹⁰² Two groups have reported, in abstract form, high response rates, 87% and 81% respectively,^{92,93} in chemotherapy-naïve patients treated with dose-intensive high-dose platinum-based regimens supported with PBSC rescue.

Trials of dose intensification utilising recombinant human growth factors: granulocyte macrophage-colony stimulating factor and interleukin-3

Dose escalation studies of carboplatin with or without cyclophosphamide have met with mixed success in reducing nadir thrombocytopenia or plate-

Table 3. High-dose chemotherapy and ABMT/PBSC/CSF support in relapsed/refractory epithelial ovarian cancer

Ref.	No. evaluable pts	Regimen	CR (n)	PR (n)	ORR (%)	Median response duration (mo)
<i>ABMT</i>						
67	2	Cyclo/Etop	1		50	12+, 16+
68	2	Cyclo/Etop	1		50	10+, 10+
69	14	Mel	ND	ND	ND	ND
70	11	Cyclo/Etop	6		80	15
71	5	Cyclo/MTZ or Mel	2	2	66	3, 9, 9, 13
72	1	Cyclo/TBI	1		100	19+
73	11	Carbo	1	5	55	ND
74	35	Mel	ND	ND	ND	8–54
75	3	Ifos/Carbo/Etop	2		66	ND
76	6	Cyclo/MTZ/Carbo	4	1	83	ND
77	11	Mel				
78	31	Mel (18); Cyclo/Carbo (13)	ND	ND	ND	ND
79	16	VM-26/Ifos/Carbo	2	7	56	ND
80	8	Cyclo/Etop/Carbo				
81	8	Carbo/Ifos	5	2	88	6
82	32	Cyclo/Cis(ip)/Thio	ND	ND	> 60	
83	6	MTZ/Cyclo/Carbo	5	1	100	7–30+
<i>PBSC</i>						
84	6	Carbo/GM-CSF/PBSC	3	1	66	7.5, 8, 11
<i>GM-CSF</i>						
85	8	Ifos/Etop		4	50	ND
86	34	Carbo	2	11	38	ND

BCNU = Carmustine, Bus = busulphan, Carbo = carboplatin, Cis = cisplatin, Cyclo = cyclophosphamide, Doxo = doxorubicin, Etop = etoposide, Ifos = ifosfamide, Mel = melphalan, MTZ = mitozantrone, RT = radiotherapy, TBI = total body irradiation, Thio = thiotepa. CR = complete response, PR = partial response, ORR = overall response rate, mo = months, ip = intraperitoneal.

Table 4. High-dose chemotherapy and ABMT/PBSC/CSF support in mixed patient groups with advanced epithelial ovarian cancer

Ref.	No. evaluable pts	Regimen	CR (n)	PR (n)	ORR (%)	Median response duration (mo)
<i>ABMT</i>						
87	7	Cyclo/Thio (14) Cyclo/Thio/Carbo (8)	3	1	57	8.5
88	17	Mel (10) Mel/Cyclo (14) Cyclo/Etop/Carbo (3) Mel/Etop/Carbo (3) Bus/Mel (1)	5	4	52	Consolidation 27 (2–41)
89	34	Cyclo/RT (17) +Mel/RT (3) +Carbo (14) Cyclo/Mel/Carbo (3)	ND	ND	ND	ND

BCNU = Carmustine, Bus = busulphan, Carbo = carboplatin, Cis = cisplatin, Cyclo = cyclophosphamide, Doxo = doxorubicin, Etop = etoposide, Ifos = ifosfamide, Mel = melphalan, MTZ = mitozantrone, RT = radiotherapy, TBI = total body irradiation, Thio = thiotepa. CR = complete response, PR = partial response, ORR = overall response rate, mo = months, ip = intraperitoneal.

Table 5. High-dose chemotherapy and ABMT/PBSC/CSF support in first-line chemotherapy for epithelial ovarian cancer

Ref.	No. evaluable pts	Regimen	CR (n)	PR (n)	ORR (%)	Median response duration (mo)
<i>ABMT</i>						
90	1	BCNU/Ifos/Carbo/VP-16	ND	ND	ND	ND
91	42	Cyclo/Doxo/Cis	ND	ND	ND	77.7% 5 yr DFS
	23	(no residual)	ND	ND	ND	26.3% 5 yr DFS
	19	(macro residual)	ND	ND	ND	
<i>PBSC</i>						
92	15	Cyclo/G-CSF, then Carbo/PBSC	2	11	87	ND
<i>ABMT & PBSC</i>						
93	11	Cis/Cyclo, then Cis/Etop/Carbo	6	3	81	ND
94	4	Cis/Etop/Carbo	ND	ND	ND	ND
<i>GM-CSF</i>						
95	22	Carbo/GM-CSF \pm Cyclo	ND	ND	ND	ND
96	19	Carbo/Cyclo/GM-CSF, then ip Cis/STS	ND	ND	ND	ND
97	5	Cyclo/GM-CSF, then Carbo/Cyclo/GM-CSF/PBSC	3		60	4, 1, 7
98	18	Ifos/Carbo/GM-CSF	7	4	61	ND
99	8	Cis/Cyclo/GM-CSF	6		75	ND
<i>G-CSF</i>						
100	21	Carbo/Cyclo/G-CSF	4	9	52	ND
101	21	Carbo/G-CSF				

BCNU = Carmustine, Bus = busulphan, Carbo = carboplatin, Cis = cisplatin, Cyclo = cyclophosphamide, Doxo = doxorubicin, Etop = etoposide, Ifos = ifosfamide, Mel = melphalan, MTZ = mitozantrone, RT = radiotherapy, TBI = total body irradiation, Thio = thiotepa. CR = complete response, PR = partial response, ORR = overall response rate, DFS = disease-free survival. mo = months, ip = intraperitoneal.

let transfusions in clinical trials.^{103–105} Calvert and colleagues administered escalating doses of carboplatin, AUC 5–9, every 2 weeks to 21 patients with stage I_c–IV epithelial ovarian cancer with additional G-CSF support.¹⁰¹ The dose-limiting toxicity was thrombocytopenia at AUC 9. At the time of reporting 18 of the 21 patients had had an objective response. Reed and colleagues were able to deliver carboplatin 800 mg/m² every 5 weeks with granulocyte macrophage-colony stimulating factor (GM-CSF), commencing 72 h after the carboplatin, continuing for 7 days after reaching the leukocyte nadir, in escalating doses of 3–10 μ g/kg/day in 27 patients with refractory ovarian cancer. They were able to demonstrate a reduction in episodes of febrile neutropenia compared with historical controls.⁷⁶ Further dose escalation is possible by rescheduling of GM-CSF¹⁰⁶ but more effective amelioration of thrombocytopenia is achieved by utilising PBSC with GM-CSF.^{87,107}

Edmonson and colleagues treated 36 patients with advanced cancer with cyclophosphamide 1.0 g/m² and escalating doses of carboplatin 225–700 mg/m² followed by GM-CSF at 10 μ g/kg every 12 h subcutaneously. The authors report prevention of first-cycle thrombocytopenia up to a carboplatin dose level of 700 mg/m². Five patients were reported as suffering atrial fibrillation whilst receiving GM-CSF.¹⁰⁶ Shea and colleagues attempted to deliver carboplatin 1200 mg/m² with GM-CSF 10 μ g/kg/d every 4 weeks in 18 patients with advanced solid tumours. Severe neutropenia and thrombocytopenia complicated the first 20 courses and subsequently PBSCs were added, leading to a significant reduction in neutropenia, thrombocytopenia and platelet transfusions. Eleven of 16 assessable patients responded.¹⁰⁷

Interleukin-3 (IL-3) promotes proliferation, survival and differentiation of multipotential stem and progenitor cells of haematological cell lines,¹⁰⁸ and

as such a more pronounced effect on thrombopoiesis may be expected. The activity of IL-3 in megakaryopoiesis has included patients with ovarian cancer. Seventeen patients with recurrent platinum-sensitive ovarian cancer were treated with escalating doses of IL-3 in one of two cycles of carboplatin 350 mg/m² given every 28 days. Increasing the dosage of IL-3 did not affect neutrophil or platelet nadir counts.¹⁰⁹ Fifteen patients with recurrent ovarian cancer were treated with carboplatin 800 mg/m² and IL-3 5 µg/kg/d subcutaneously from the second cycle onwards. IL-3 reduced the period of thrombocytopenia and neutropenia and reduced the need for platelet transfusions. Ten of the 14 patients were reported to have responded to carboplatin.¹⁰⁵

Growth factors have also been studied in chemotherapy-naïve patients with advanced epithelial ovarian cancer. In a double-blind placebo-controlled GM-CSF dose-finding study de Vries and colleagues treated 15 patients with stage III–IV disease with carboplatin 300 mg/m², cyclophosphamide 750 mg/m² and GM-CSF every 4 weeks for six cycles. GM-CSF significantly reduced the incidence of neutropenia and raised platelet counts on days 15 and 22.¹⁰⁴ Twenty chemotherapy-naïve patients with epithelial ovarian cancer were treated with carboplatin 300 mg/m² and cyclophosphamide 600 mg/m² every 4 weeks for six cycles, with escalating doses of IL-3 after cycles 1, 3 and 5.¹¹⁰ The authors reported a significant reduction in delay of chemotherapy due to insufficient bone marrow recovery. Speyer and colleagues¹¹¹ utilised escalating doses of IL-3 in 18 untreated patients in combination with cyclophosphamide 600 mg/m² and carboplatin 400 mg/m² given every 4 weeks for six cycles. IL-3 administered after chemotherapy reduced platelet and neutrophil nadir counts. Seventeen patients with newly diagnosed stage I–IV epithelial ovarian cancer were treated with carboplatin 300 mg/m² and cyclophosphamide 750 mg/m² plus rIL-3, with planned dose escalation of the carboplatin if no postponement of the first three cycles of chemotherapy had occurred. A dose of 5 µg/kg/d permitted the delivery of this combination in 62% of cycles given every 3 weeks and a significant reduction in platelet nadir counts was reported.¹¹²

Bartsch and colleagues treated 21 patients with ovarian cancer with carboplatin 300 mg/m², epirubicin 50 mg/m² and cyclophosphamide 500 mg/m². After cycle 1 escalating doses of IL-3 alone or with GM-CSF were added. There was no evidence for improved marrow recovery for the two agents compared with either agent alone amongst 15 evaluable patients.¹¹³ Other growth factors of interest include

PIXY, stem cell factor and IL-6. The latter has been reported to be constitutively produced by ovarian epithelial cells, to stimulate production of bone marrow cells, and has been associated with cisplatin resistance by ovarian carcinoma cells.^{114,115}

Novel approaches to therapy for ovarian cancer include targeting IL-6 antioligosense nucleotides to abrogate growth.¹¹⁶

Conclusion

Retrospective studies have highlighted a potential dose–response curve for platinum agents. However, randomised trials have not conclusively proved a survival advantage for dose-intensive platinum-based regimens. There are not enough data on dose-intensifying other drugs commonly used to treat epithelial ovarian cancer to assess their impact on survival. High-dose chemotherapy regimens result in high response rates, but at the cost of significant morbidity and mortality, and there are no randomised studies to allow any assessment of the impact of this approach on survival. The inclusion of ABMT, PBSC and recombinant human growth factors have ameliorated some of the haematological toxicities of dose-intensive regimens, but other dose-limiting toxicities emerge with further dose escalation. There appears to be little or no place for high-dose chemotherapy as salvage treatment for refractory disease, although it could have a role in patients who relapse after a long treatment-free interval, i.e. with potentially chemosensitive disease. Most importantly this approach could have a role as consolidation therapy following response to first-line treatment.

References

1. Advanced Ovarian Cancer Trialists Group. Chemotherapy in advanced ovarian cancer: an overview of randomised clinical trials. *BMJ* 1991; **303**: 884–893.
2. Ovarian Cancer Meta-analysis Project. Cyclophosphamide plus cisplatin versus cyclophosphamide, doxorubicin and cisplatin chemotherapy of ovarian carcinoma: a meta-analysis. *J Clin Oncol* 1991; **9**: 1668–1674.
3. A'Hern RP, Gore ME. Impact of doxorubicin on survival in advanced ovarian cancer. *J Clin Oncol* 1995; **13**: 726–732.
4. McGuire WP, Hoskins WJ, Brady MF, *et al.* Taxol and cisplatin (TP) improves outcome in advanced ovarian cancer (AOC) as compared to cytoxan and cisplatin (CP). *Proc Am Soc Clin Oncol* 1995; **14**: 275.
5. Goldie JH, Coldman AJ. Quantitative model for multiple levels of drug resistance in clinical tumours. *Cancer Treat Rep* 1983; **67**: 923–931.

6. Ozols RF, O'Dwyer PJ, Hamilton TC. Clinical reversal of drug resistance in ovarian cancer. *Gynecol Oncol* 1993; **5**: 90-96.
7. Ozols RF, Thigpen JT, Dauplat J, *et al.* Dose intensity. *Ann Oncol* 1993; **4** (Suppl 4): S49-S56.
8. Gilles E, Hill C. Is the calculation of relative dose intensity valid? *Ann Oncol* 1992; **3** (Suppl 5): 114.
9. Levin L, Hryniuk WN. Dose intensity analysis of chemotherapy regimens in ovarian cancer. *J Clin Oncol* 1987; **5** (5): 756-67.
10. Levin L, Simon R, Hryniuk W. Importance of multi-agent chemotherapy regimens in ovarian carcinoma: dose intensity analysis. *J Natl Cancer Inst* 1993; **85**: 1732-1742.
11. Torri V, Korn EL, Simon R. Dose intensity analysis in advanced ovarian cancer patients. *Br J Cancer* 1993; **67**: 190-197.
12. Repetto L, Pace M, Mammoliti S, *et al.* The impact of dose intensity on the outcome of advanced ovarian cancer. *Eur J Cancer* 1993; **29A**: 181-184.
13. Sweetenham JW, McKendrick JJ, Jones DH, Whitehouse JMA, Williams CJ. High dose intensity combination chemotherapy for advanced epithelial ovarian carcinoma: results of a pilot study. *Br J Cancer* 1990; **61**: 319-321.
14. Hakes TB, Chalas E, Hoskins W, *et al.* Randomized prospective trial of 5 versus 10 cycles of cyclophosphamide, doxorubicin, and cisplatin in advanced ovarian carcinoma. *Gynecol Oncol* 1992; **45**: 284-289.
15. Bertelsen K, Jakobsen A, Stroyer I, *et al.* A prospective randomized comparison of six and twelve cycles of cyclophosphamide, adriamycin, and cisplatin in advanced epithelial ovarian cancer: a Danish Ovarian Study Group Trial (DACOVA). *Gynecol Oncol* 1993; **49**: 30-36.
16. McGuire WP, Hoskins WJ, Brady MF, *et al.* A phase III trial of dose intense versus standard dose cisplatin and cytoxan in advanced ovarian cancer. *Proc Am Soc Clin Oncol* 1992; **11**: 226.
17. Colombo N, Pittelli MR, Parma G, *et al.* Cisplatin (P) dose intensity in advanced ovarian cancer (AOC): a randomized study of conventional dose (DC) vs dose-intense (DI) cisplatin monotherapy. *Proc Am Soc Clin Oncol* 1993; **12**: 255.
18. Bella M, Cocconi G, Lottici R, *et al.* Conventional versus high dose intensity regimen of cisplatin in advanced ovarian carcinoma. A prospective randomized study. *Proc Am Soc Clin Oncol* 1992; **11**: 223.
19. Kaye SB, Lewis CR, Paul J, *et al.* Randomised study of two doses of cisplatin with cyclophosphamide in epithelial ovarian cancer. *Lancet* 1993; **340**: 329-333.
20. Hong Kong Ovarian Carcinoma Study Group. Ngan HYS, Choo YC, Cheung M, *et al.* A randomized study of high-dose versus low-dose cis-platinum combined with cyclophosphamide in the treatment of advanced ovarian cancer. *Chemotherapy* 1989; **35**: 221-227.
21. Taylor AE, Wiltshaw E, Gore ME, *et al.* Long-term follow-up of the first randomized study of cisplatin versus carboplatin for advanced epithelial ovarian cancer. *J Clin Oncol* 1994; **12**: 2066-2070.
22. Barker GH, Wiltshaw E. Use of high-dose cis-dichlorodiammine platinum (II) (NSC-119875) following failure of previous chemotherapy for advanced carcinoma of the ovary. *Br J Obstet Gynaecol* 1981; **88**: 1192-1199.
23. Bruckner HW, Wallach R, Cohen CJ, *et al.* High-dose platinum for the treatment of refractory ovarian cancer. *Gynecol Oncol* 1981; **12**: 64-67.
24. Ozols RF, Ostchega Y, Curg G, *et al.* High-dose carboplatin in refractory ovarian cancer patients. *J Clin Oncol* 1987; **5**: 197-201.
25. Ozols RF, Behrens BC, Ostchega Y, Young RC. High dose cisplatin and high dose carboplatin in refractory ovarian cancer. *Cancer Treat Rev* 1985; **12** (Suppl A): 59-65.
26. Jodrell DI, Egorin MJ, Renzo RM, *et al.* Relationships between carboplatin exposure and tumour response and toxicity in patients with ovarian cancer. *J Clin Oncol* 1992; **10**: 520-528.
27. Calvert AH, Newell DR, Gumbrell LA, *et al.* Carboplatin dosage: prospective evaluation of a simple formula based on renal function. *J Clin Oncol* 1989; **7**: 1748-1756.
28. Jones A, Wiltshaw E, Harper P, *et al.* A randomised trial of high versus conventional dose carboplatin for previously untreated ovarian cancer. *Br J Cancer* 1992; **65** (Suppl 16): 15.
29. Lund B, Hansen M, Hansen OP, Hansen HH. High-dose platinum consisting of combined carboplatin and cisplatin in previously untreated ovarian cancer patients with residual disease. *J Clin Oncol* 1989; **7**: 1469-1473.
30. Piccart MJ, Nogaret JM, Marcelis L, *et al.* Cisplatin combined with carboplatin: a new way of intensification of platinum dose in the treatment of advanced ovarian cancer. *J Natl Cancer Inst* 1990; **82**: 703-707.
31. Hardy JR, Wiltshaw E, Blake PR, *et al.* Cisplatin and carboplatin in combination for the treatment of stage IV ovarian cancer. *Ann Oncol* 1991; **2**: 131-136.
32. Fanning J, Hilgers RD. High-dose cisplatin carboplatin chemotherapy in primary advanced epithelial ovarian cancer. *Gynecol Oncol* 1993; **51**: 182-186.
33. Osborne R, Evans B, Gallagher C, *et al.* High-dose cyclophosphamide followed by cisplatin in the treatment of ovarian cancer. *Cancer Chemother Pharmacol* 1987; **20**: 48-52.
34. Maranichi D, Viens P, Legros M. High doses of alkylating agents and bone marrow autograft in ovarian cancer with poor prognosis: a retrospective analysis of 40 patients treated in France. *Bull Cancer* 1990; **77**: 149-157.
35. Thigpen T, Lambuth BW, Vance RB. The role of ifosfamide in gynecological cancer. *Semin Oncol* 1992; **19** (Suppl 1): 30-34.
36. Gallagher CJ, Wiltshaw E, Coleman RE, Harper PG. A dose escalation study of carboplatin and ifosfamide in advanced ovarian cancer. *Cancer Chemother Pharmacol* 1989; **24**: 54-57.
37. Perren TJ, Wiltshaw E, Harper P, *et al.* A randomised study of carboplatin vs sequential ifosfamide/carboplatin for patients with FIGO stage III epithelial ovarian cancer. *Br J Cancer* 1993; **68**: 1190-1194.
38. Stanhope CR, Smith PJ, Rudledge F. Second trial drugs in ovarian cancer. *Gynecol Oncol* 1977; **5**: 52-58.
39. De Palo GM, De Lena M, Di Re F, *et al.* Melphalan versus adriamycin in the treatment of advanced carcinoma of the ovary. *Surg Gynecol Obstet* 1975; **141**: 899-902.
40. De Palo GM, De Lena M, Bonadonna G. Adriamycin versus adriamycin plus melphalan in advanced ovarian carcinoma. *Cancer Treat Rep* 1977; **61**: 355-357.
41. Taylor Wharton J, Herson J, Edwards CL, *et al.* Single agent adriamycin followed by combination hexamethylamine-cyclophosphamide for advanced ovarian carcinoma. *Gynecol Oncol* 1982; **14**: 262-270.
42. Vermorken JB, Bolis G, van Rijswijk REN, *et al.* High-dose intensity regimens with epirubicin in ovarian cancer. *Semin Oncol* 1994; **1** (Suppl 1): 17-22.

43. Vermorken JB, Zanaboni F, Kobińska A, *et al.* Phase II study of high-dose epirubicin (HDE) in patients with ovarian carcinoma (OC) previously treated with cisplatin. *Ann Oncol* 1992; **3** (Suppl 5): 104.
44. McGuire WP, Rowinsky EK, Rosenshein NB, *et al.* Taxol: a unique antineoplastic agent with significant activity in advanced ovarian epithelial neoplasms. *Ann Intern Med* 1989; **111**: 237–239.
45. Thigpen T, Blessing J, Ball H, *et al.* Phase II trial of paclitaxel in patients with progressive ovarian carcinoma after platinum-based chemotherapy; a Gynecological Oncology Group study. *J Clin Oncol* 1994; **12**: 1748–1753.
46. Gore ME, Rustin G, Slevin M, *et al.* Single agent paclitaxel in previously untreated patients with stage IV epithelial ovarian cancer. *Proc Am Soc Clin Oncol*; **14**: 269.
47. Schiller JH, Storer B, Tutsch K, *et al.* Phase I trial of 3-hour infusion of paclitaxel with or without granulocyte colony-stimulating factor in patients with advanced cancer. *J Clin Oncol* 1994; **12**: 241–248.
48. Eisenhauer EA, ten Bokkel Huinink WW, Swenerton KD, *et al.* European–Canadian randomized trial of paclitaxel in relapsed ovarian cancer: high-dose versus low-dose and long versus short infusion. *J Clin Oncol* 1994; **12**: 2654–2666.
49. Paul DM, Johnson DH, Hande KR, *et al.* Carboplatin (C) and Taxol (T): a well tolerated regimen for advanced non-small cell lung cancer (NSCLC). *Proc Am Soc Clin Oncol* 1994; **13**: 1181.
50. Belani CP, Egorin MJ, Hiponia D, *et al.* Phase I pharmacokinetic and pharmacodynamic study of taxol and carboplatin (CBDCA) plus filgrastin (G-CSF) support in metastatic non-small cell lung cancer (NSCLC). *Proc. 8th NCI-EORTC Symposium on New Drugs in Cancer Therapy*, 1994, Amsterdam; 487.
51. Ozols RF, Kilpatrick D, O'Dwyer P, *et al.* Phase I and pharmacokinetic study of taxol (T) and carboplatin (C) in previously untreated patients (PTS) with advanced epithelial ovarian cancer (OC): a pilot study of the gynecologic oncology group. *Proc Am Soc Clin Oncol* 1993; **12**: 824.
52. Crown J, Fennelly D, Schneider J, *et al.* Escalating dose taxol (T) + high-dose (HD) cyclophosphamide (C)/G-CSF (G) as induction and to mobilize peripheral blood progenitors (PBP) for use as rescue following multiple courses of HD carboplatin (P)/C: a phase I trial in ovarian cancer patients (pts). *Proc Am Soc Clin Oncol* 1994; **13**: 262.
53. Sarosy G, Kohn E, Stone DA, *et al.* Phase I study of taxol and granulocyte colony-stimulating factor in patients with refractory ovarian carcinoma. *J Clin Oncol* 1992; **10**: 1165–1170.
54. Kohn E, Reed E, Link C, Christian M, Daviss P, Sarosy G. A pilot study of taxol, cisplatin, cyclophosphamide and G-CSF in newly diagnosed stage III/IV ovarian cancer patients. *Proc Am Soc Clin Oncol* 1993; **12**: 814.
55. Trimble EL, Adams JD, Vena D, *et al.* Paclitaxel for platinum-refractory ovarian cancer: results from the first 1,000 patients registered to National Cancer Institute Treatment Referral Centre 9103. *J Clin Oncol* 1993; **11**: 2405–2410.
56. Aravantinos G, Skarlos D, Kosmidis P, *et al.* Taxol in platinum pretreated ovarian cancer patients (preliminary results). *Ann Oncol* 1994; **5** (Suppl 8): 102.
57. Uziely B, Groshen S, Jeffers S, *et al.* Paclitaxel (Taxol) in heavily pretreated ovarian cancer: antitumour activity and complications. *Ann Oncol* 1994; **5**: 827–833.
58. Seewaldt VL, Greer BE, Cain JM, *et al.* Paclitaxel (Taxol) treatment for refractory ovarian cancer: phase II clinical trial. *Am J Obstet Gynecol* 1994; **170**: 1666–1671.
59. Gore ME, Levy V, Rustin G, *et al.* Paclitaxel (Taxol) in relapsed and refractory ovarian cancer: the UK and Eire experience. *Br J Cancer* 1995; in press.
60. Markman M, Hakes T, Reichman B, *et al.* Memorial Sloan-Kettering (MSKCC) experience with National Cancer Institute (NCI) treatment referral center protocol 9103: taxol in refractory ovarian cancer (ROC). *Proc Am Soc Clin Oncol* 1993; **12**: 851.
61. Athanassiou A, Pectasides D, Varthalitis I, *et al.* Taxol (T) patients (PTS) with cis(C)/carbo(CA)platin-refractory ovarian carcinoma (OC). *Proc Am Soc Clin Oncol* 1994; **13**: 870.
62. Einzig AI, Wiernik PH, Sasloff J, *et al.* Phase II study and long-term follow-up of patients treated with Taxol for advanced ovarian adenocarcinoma. *J Clin Oncol* 1992; **10**: 1748–1753.
63. Kavanagh JJ, Kudelka AP, Edwards CL, *et al.* A randomized crossover trial of parenteral hydroxyurea vs. high dose Taxol in cisplatin/carboplatin resistant epithelial ovarian cancer. *Proc Am Soc Clin Oncol* 1993; **12**: 822.
64. Kohn EC, Sarosy G, Bicher A, *et al.* Dose intense taxol: high response rate in patients with platinum-resistant recurrent ovarian cancer. *J Natl Cancer Inst* 1994; **86**: 18–24.
65. Gabrilove JL, Jacobowski AA. Biological effects and clinical applications of human colony stimulating factors. In: Pinedo HM, Longo DL, Chabner B, eds. *Cancer Chemotherapy and Biological Response Modifiers*. New York, NY: Elsevier 1990; 631–662.
66. Extra JM, Cure H, Viens P, *et al.* High-dose chemotherapy with autologous bone marrow transplantation for epithelial ovarian cancer. *Bull Cancer Paris* 1993; **80**: 156–162.
67. Postmus PE, De Vries EGE, de Vries-Hospers HG, *et al.* Cyclophosphamide and VP 16-213 with autologous bone marrow transplantation. A dose escalation study. *Eur J Cancer Clin Oncol* 1984; **20**: 777–782.
68. Vriesendorp R, Aalders JG, Sleijfer DT, *et al.* Effective high-dose chemotherapy with autologous bone marrow infusion in resistant ovarian cancer. *Gynecol Oncol* 1984; **17**: 271–276.
69. Dauplat J, Legros M, Condat P, *et al.* High-dose melphalan and autologous bone marrow support for treatment of ovarian carcinoma with positive second-look operation. *Gynecol Oncol* 1989; **34**: 294–298.
70. Mulder POM, Willemse PHB, Aalders JG, *et al.* High-dose chemotherapy with autologous bone marrow transplantation in patients with refractory ovarian cancer. *Eur J Cancer Clin Oncol* 1989; **25**: 645–649.
71. Mulder POM, Sleijfer DT, Willemse PHB, *et al.* High-dose cyclophosphamide or melphalan with escalating doses of mitoxantrone and autologous bone marrow transplantation for refractory solid tumours. *Cancer Res* 1989; **49**: 4654–4658.
72. Nores JM, Dalayeun JF, Otmezguine Y, *et al.* High-dose chemotherapy, total abdominal irradiation and autologous bone marrow infusion in ovarian cancer: an observation. *Gynecol Obstet Invest* 1989; **27**: 55–56.
73. Shea TC, Flaherty M, Elias A, *et al.* A phase I clinical and pharmacokinetic study of carboplatin and autologous bone marrow support. *J Clin Oncol* 1989; **7** (5): 651–661.
74. Viens P, Maraninchi D, Legros M, *et al.* High dose melphalan and autologous marrow rescue in advanced epi-

- thelial ovarian carcinomas: a retrospective analysis of 35 patients treated in France. *Bone Marrow Transplant* 1990; **5**: 227-233.
75. Fields KK, Zorsky PE, Saleh RA, *et al.* A phase I-II study of high-dose ifosfamide, carboplatin and etoposide (ICE) with autologous bone marrow rescue (ABMR): preliminary results. *Proc Am Soc Clin Oncol* 1991; **10**: 70.
76. McKenzie RS, Alberts DA, Bishop MR, *et al.* Phase I trial of high dose cyclophosphamide (CY), mitoxantrone (MX), and carboplatin (CB) with autologous bone marrow transplantation (ABMT) in female malignancies: pharmacologic levels of mitoxantrone and high response rate in refractory ovarian cancer. *Proc Am Soc Clin Oncol* 1991; **10**: 186.
77. Dufour P, Bergerat JP, Liu KL, *et al.* High dose melphalan and ABMT with or without abdominal radiotherapy as consolidation treatment for ovarian carcinoma in complete remission or with microscopic residual disease. *Eur J Gynaecol Oncol* 1991; **12**: 457-461.
78. Legros M, Fleury J, Cure H, *et al.* High-dose chemotherapy (HDC) and autologous bone marrow transplant (ABMT) in 31 advanced ovarian cancers: long-term results. *Proc Am Soc Clin Oncol* 1992; **10**: 222.
79. Lotz JP, Machover D, Bellaiche A, *et al.* Tandem high-dose (HD) chemotherapy (CT) with VM-26, ifosfamide (IFM), and carboplatin (CBDCA) with autologous bone marrow transplantation (ABMT) for patients (pts) with stage IIIc-IV ovarian cancer (OC). *Proc Am Soc Clin Oncol* 1993; **12**: 257.
80. Pico JL, Ibrahim A, Castagna L, *et al.* Escalating high-dose carboplatin and autologous bone marrow transplantation in solid tumours. *Oncology* 1993; **50** (Suppl 2): 47-52.
81. Broun ER, Belinson JL, Berek JS, *et al.* Salvage therapy for recurrent and refractory ovarian cancer with high-dose chemotherapy and autologous bone marrow support: a Gynecologic Oncology Group pilot study. *Gynecol Oncol* 1994; **54**: 142-146.
82. Shpall EJ, Jones RB, Bearman SI, Purdy MP. Future strategies for the treatment of advanced epithelial ovarian cancer using high-dose chemotherapy and autologous bone marrow support. *Gynecol Oncol* 1994; **54**: 357-361.
83. Stiff PJ, McKenzie RS, Alberts DS, *et al.* Phase I clinical and pharmacokinetic study of high-dose mitoxantrone combined with carboplatin, cyclophosphamide, and autologous bone marrow rescue: high response rate for refractory ovarian carcinoma. *J Clin Oncol* 1994; **12**: 176-183.
84. Shea TC, Mason JR, Storniolo AM, *et al.* Sequential cycles of high-dose carboplatin administered with recombinant human granulocyte-macrophage colony-stimulating factor and repeated infusions of autologous peripheral-blood progenitor cells: a novel and effective method for delivering multiple courses of dose-intensive therapy. *J Clin Oncol* 1992; **10**: 464-473.
85. Matulonis U, Mazanet R, Niloff J, *et al.* High-dose ifosfamide, etoposide and GM-CSF for treatment of platinum-refractory ovarian cancer: preliminary results. *Proc Am Soc Clin Oncol* 1993; **12**: 271.
86. Reed E, Janik J, Bookman MA, *et al.* High-dose carboplatin and recombinant granulocyte-macrophage colony-stimulating factor in advanced-stage recurrent ovarian cancer. *J Clin Oncol* 1993; **11**: 2118-2126.
87. Collins RH, Pineiro L, Fay JW. High dose chemotherapy and autologous bone marrow transplantation for advanced ovarian cancer. *Proc Am Soc Clin Oncol* 1992; **11**: 233.
88. Viens P, Blaise D, Baurne D, *et al.* High dose chemotherapy followed by autologous bone marrow rescue in 31 patients with cancer epithelial ovarian carcinoma. *Ann Oncol* 1992; **3** (Suppl 5): 115.
89. Extra JM, Dieras V, Giacchetti S, *et al.* High dose chemotherapy (HCT) with autologous bone marrow reinfusion (ABMR) as consolidation therapy for patients (pts) with advanced ovarian adenocarcinoma (AO). *Proc Am Soc Clin Oncol* 1992; **11**: 234.
90. Costa D, Collins M, Lewis S, *et al.* Autologous bone marrow transplant (BMT) following BICE (BCNU, ifosfamide, carboplatin, etoposide) chemotherapy in patients with refractory or progressive solid tumours: a phase I trial. *Proc Am Soc Clin Oncol* 1994; **13**: 407.
91. Shinozuka T, Murakami M, Miyamoto T, *et al.* High dose chemotherapy (HDC) with autologous bone marrow transplantation (ABMT) in ovarian cancer. *Proc Am Soc Clin Oncol* 1991; **10**: 193.
92. Fennelly D, Corwn J, Jakes T, *et al.* Accelerated delivery of multiple courses of high-dose (HD) chemotherapy (C): a new role for peripheral blood progenitor cells (PBP). *Proc Am Soc Clin Oncol* 1993; **12**: 260.
93. Benedetti Panici P, Scambia G, Baiocchi G, *et al.* High dose (HD) chemotherapy (CT) and autologous peripheral stem cell (APSC) support in advanced ovarian cancer (AOC). *Proc Am Soc Clin Oncol* 1991; **10**: 195.
94. Pierelli L, Menichella G, Foddai ML, *et al.* High dose chemotherapy with cisplatin, VP16 and carboplatin with stem cell support in patients with advanced ovarian cancer. *Haematologica* 1991; **76**: 63-65.
95. Rusthoven J, Levin L, Eisenhauer E, *et al.* Two phase I studies of carboplatin dose escalation in chemotherapy-naïve ovarian cancer patients supported with granulocyte-macrophage colony-stimulating factor. *J Natl Cancer Inst* 1991; **83**: 1748-1753.
96. ten Bokkel Huinink WW, van Warmerdam L, Helmerhorst TH, *et al.* Maximally high dose chemotherapy for high risk ovarian cancer. *Proc Am Soc Clin Oncol* 1992; **11**: 230.
97. Tepler I, Cannistra SA, Frei III E, *et al.* Use of peripheral-blood progenitor cells abrogates the myelotoxicity of repetitive outpatient high-dose carboplatin and cyclophosphamide chemotherapy. *J Clin Oncol* 1993; **11**: 1583-1591.
98. Nardi M, Falqui L, Aloe A, *et al.* Escalating dose carboplatin plus ifosfamide with rhGM-CSF as first-line chemotherapy in advanced ovarian carcinoma. A preliminary report of a phase I-II study. *Proc Am Soc Clin Oncol* 1994; **13**: 273.
99. Kehoe S, Poole CJ, Stanley A, Earl HM, Balckledge GRP. A phase I/II trial of recombinant human granulocyte-macrophage colony-stimulating factor in the intensification of cisplatin and cyclophosphamide chemotherapy for advanced ovarian cancer. *Br J Cancer* 1994; **69**: 537-540.
100. Kerbrat P, Lhommé C, Fumoleau P, *et al.* High dose carboplatin (HDC) and cyclophosphamide (CPM) with filgrastim as first line chemotherapy for bulky (> 2 cm) residual ovarian carcinoma (BROC). *Proc Am Soc Clin Oncol* 1994; **13**: 854.
101. Calvert AH, Lind MJ, Ghazal-Aswad S, *et al.* Carboplatin and granulocyte colony-stimulating factor as first-line treatment for epithelial ovarian cancer: a phase I dose-intensity study. *Semin Oncol* 1994; **21** (Suppl 12): 1-6.
102. Norton L, Simon R. The Norton-Simon hypothesis revisited. *Cancer Treat Rep* 1986; **70**: 163-169.

103. Edmonson JH, Long HJ, Jeffries JA, *et al.* Amelioration of chemotherapy-induced thrombocytopenia by GM-CSF: apparent dose and schedule dependency. *J Natl Cancer Inst* 1989; **81**: 1150–1152.
104. de Vries EGE, Biesma B, Williams PHB, *et al.* A double-blind placebo-controlled study with granulocyte-macrophage colony-stimulating factor during chemotherapy for ovarian carcinoma. *Cancer Res* 1991; **51**: 116–22.
105. ten Bokkel Huinink, van Warmerdam I, Helmerhorst T, *et al.* Maximally high-dose chemotherapy for high-dose chemotherapy for high-risk ovarian cancer. *Proc Am Soc Clin Oncol* 1992; **11**: 230.
106. Edmonson JH, Colon-Otero G, Long HJ, *et al.* Granulocyte macrophage colony stimulating factor (GM-CSF) permits escalation of carboplatin (CBDCA) doses. *Proc Am Soc Clin Oncol* 1990; **9**: 85.
107. Shea TC, Mason JR, Storniolo AM, *et al.* Sequential cycles of high dose carboplatin administered with recombinant human granulocyte-macrophage colony-stimulating factor and repeated infusions of autologous peripheral-blood progenitor cells; a novel and effective method for delivering multiple courses of dose-intensive therapy. *J Clin Oncol* 1992; **10**: 464–473.
108. Biesma B, Pokorny R, Kovarik JM, *et al.* Pharmacodynamics of recombinant human interleukin-3 administered subcutaneously and by continuous intravenous infusion in patients after chemotherapy for ovarian cancer. *Cancer Res* 1993; **53**: 5915–5919.
109. Rusthoven JJ, Eisenhauer E, Mazurka, *et al.* Phase I clinical trial of recombinant human interleukin-3 combined with carboplatin in the treatment of patients with recurrent ovarian carcinoma. *J Natl Cancer Inst* 1993; **85**: 823–825.
110. Biesma B, Willemse PHB, Mulder NH, *et al.* Effects of interleukin-3 after chemotherapy for advanced ovarian cancer. *Blood* 1992; **80**: 1141–1148.
111. Speyer J, Cohen C, Runowicz C, *et al.* Phase I trial of interleukin 3 (IL3)/cytotoxin(CY)/carboplatin (CP) in women with ovarian cancer (OC). *Proc Am Assoc Clin Oncol* 1992; **11**: 227.
112. Veldhuis GJ, Willemse PHB, Van Gamaren JG, *et al.* Recombinant human interleukin-3 to dose-intensify carboplatin and cyclophosphamide chemotherapy in epithelial ovarian cancer: a phase I trial. *J Clin Oncol* 1995; **13**: 733–740.
113. Bartsch HH, Meden H, Meyer M. Phase II study with continuous infusion of rhIL-3 + sequential application of rhGM-CSF sc in patients with ovarian cancer receiving intensive chemotherapy. *Eur J Cancer* 1991; **27** (Suppl 2): S196.
114. Lidor YJ, Xu FJ, Martinez-Maza O, *et al.* Constitutive production of macrophage colony-stimulating factor and interleukin-6 by human ovarian surface epithelial cells. *Exp Cell Res* 1993; **207**: 332–339.
115. Johnson MT, Gotlieb WH, Rabbi M, *et al.* Induction of cisplatin resistance and metallothionein expression by interleukin-6. *24th Annual Meeting Soc Gynecol Oncol*, 1993.
116. Watson JM, Berek JS, Martinez-Maza O. Growth inhibition of ovarian cancer cells by antisense IL-6 oligonucleotides. *Gynecol Oncol* 1993; **49**: 8–15.